

• PRODUCT INTRODUCTION •



□□□□	□□□□□	
□□□□□□□□□□	□□□□□□ □□□ □□□ □□	
□□□□ PP	PP □□□□□□□ □□□□ □□	
□□□□□□□□	□"□ 60 □□□□□□□ □□□□ □□□	
□□ □□□□□	□"□ 85 □□□□ □□ □□□□□. (Class 2)	
□□□□□□□□□□	3 □□□).□□□□□□□ □□□□□ □□ □□□ □□□□ □□□□□ □□□□□ □□□)	
□□□□□□	35 □"□ 5)□"□ □□ □□□□□ □□□)	
□□□□□□□	□"□ ±12 □□□□ □□□□	
□□ □□□□□	□□□□□ □□□□□□□□□ □□ □□□□□ PP 3D	
□□□□□□ □□□□□□□□□	□□□□□□□□□	
□□□□□	34 □"□ 0 □□□□□□□ pp □□□	
□□□ □□□□□□	*	
□□□□ □□□□□	*	
□"□/□□□□	□□□□ □□□□	65
	□□□□ □□□□	62
	□□□□ □□□□	106-113
	□□□□ □□□□	?
	□□□□ □□□□	?
	□□□□□ □□□□	?
	□□□□ □□□□	?
□□□□□□□□□	2 □□□□□□□/ctn	
CBM	0.12 □□□□□□□	
□□□□□□ □□□□□□□/□□□□	20GP	40 HQ
	220-250	550-580

PARIS REFERENCE



WORKSHOP

PRODUCTION PROCESS

Professional office furniture manufacturer which specialized in the design



• ENGINEERING CASE •

ENGINEERING CASE

Professional office furniture manufacturer which specialized in the design



CUSTOMER PHOTOS

Professional office furniture manufacturer which specialized in the design

MALAYSIA EXHIBITION



DUBAI EXHIBITION

GUANGZHOU CIFF EXHIBITION



SHANGHAI EXHIBITION



CERTIFICATE



CERTIFICATE

Professional office furniture manufacturer which specialized in the design

SGS

Test Report No. SGL20190701977 Date: Aug 01, 2019 Page 1 of 2

SGS TESTING SERVICES (CHINA) CO., LTD.
SHANGHAI BRANCH: SHANGHAI INDUSTRIAL PARK, ZHONGYUAN ROAD, SHANGHAI DISTRICT, SHANGHAI, CHINA

The following samples were examined and analyzed in accordance with the following:

Sample Description: OFFICE CHAIR
Sample Item No.: 12345
Country of Origin: CHINA
Sample Processing Date: Aug 01, 2019
Test Processing Date: Aug 01, 2019 to Aug 01, 2019

Test Result Summary:

Test Item	Result
General Test and Test Method: EN 12518	Pass

For further details, please refer to the following pages:

Report for and on behalf of:   

SGS
Shanghai Branch

SGS

Test Report No. SGL20190701977 Date: Aug 01, 2019 Page 2 of 2

SGS TESTING SERVICES (CHINA) CO., LTD.
SHANGHAI BRANCH: SHANGHAI INDUSTRIAL PARK, ZHONGYUAN ROAD, SHANGHAI DISTRICT, SHANGHAI, CHINA

The following samples were examined and analyzed in accordance with the following:

Sample Description: OFFICE CHAIR
Sample Item No.: 12345
Country of Origin: CHINA
Sample Processing Date: Aug 01, 2019
Test Processing Date: Aug 01, 2019 to Aug 01, 2019

Test Result Summary:

Test Item	Result
General Test and Test Method: EN 12518	Pass

For further details, please refer to the following pages:

Report for and on behalf of:   

SGS
Shanghai Branch

SGS

Test Report No. SGL20190701977 Date: Aug 01, 2019 Page 3 of 2

SGS TESTING SERVICES (CHINA) CO., LTD.
SHANGHAI BRANCH: SHANGHAI INDUSTRIAL PARK, ZHONGYUAN ROAD, SHANGHAI DISTRICT, SHANGHAI, CHINA

The following samples were examined and analyzed in accordance with the following:

Sample Description: OFFICE CHAIR
Sample Item No.: 12345
Country of Origin: CHINA
Sample Processing Date: Aug 01, 2019
Test Processing Date: Aug 01, 2019 to Aug 01, 2019

Test Result Summary:

Test Item	Result
General Test and Test Method: EN 12518	Pass

For further details, please refer to the following pages:

Report for and on behalf of:   

SGS
Shanghai Branch

SGS

Test Report No. SGL20190701977 Date: Aug 01, 2019 Page 4 of 2

SGS TESTING SERVICES (CHINA) CO., LTD.
SHANGHAI BRANCH: SHANGHAI INDUSTRIAL PARK, ZHONGYUAN ROAD, SHANGHAI DISTRICT, SHANGHAI, CHINA

The following samples were examined and analyzed in accordance with the following:

Sample Description: OFFICE CHAIR
Sample Item No.: 12345
Country of Origin: CHINA
Sample Processing Date: Aug 01, 2019
Test Processing Date: Aug 01, 2019 to Aug 01, 2019

Test Result Summary:

Test Item	Result
General Test and Test Method: EN 12518	Pass

For further details, please refer to the following pages:

Report for and on behalf of:   

SGS
Shanghai Branch

SGS

Test Report No. SGL20190701977 Date: Aug 01, 2019 Page 1 of 2

SGS TESTING SERVICES (CHINA) CO., LTD.
SHANGHAI BRANCH: SHANGHAI INDUSTRIAL PARK, ZHONGYUAN ROAD, SHANGHAI DISTRICT, SHANGHAI, CHINA

The following samples were examined and analyzed in accordance with the following:

Sample Description: OFFICE CHAIR
Sample Item No.: 12345
Country of Origin: CHINA
Sample Processing Date: Aug 01, 2019
Test Processing Date: Aug 01, 2019 to Aug 01, 2019

Test Result Summary:

Test Item	Result
General Test and Test Method: EN 12518	Pass

For further details, please refer to the following pages:

Report for and on behalf of:   

SGS
Shanghai Branch

SGS

Test Report No. SGL20190701977 Date: Aug 01, 2019 Page 2 of 2

SGS TESTING SERVICES (CHINA) CO., LTD.
SHANGHAI BRANCH: SHANGHAI INDUSTRIAL PARK, ZHONGYUAN ROAD, SHANGHAI DISTRICT, SHANGHAI, CHINA

The following samples were examined and analyzed in accordance with the following:

Sample Description: OFFICE CHAIR
Sample Item No.: 12345
Country of Origin: CHINA
Sample Processing Date: Aug 01, 2019
Test Processing Date: Aug 01, 2019 to Aug 01, 2019

Test Result Summary:

Test Item	Result
General Test and Test Method: EN 12518	Pass

For further details, please refer to the following pages:

Report for and on behalf of:   

SGS
Shanghai Branch

SGS

Test Report No. SGL20190701977 Date: Aug 01, 2019 Page 3 of 2

SGS TESTING SERVICES (CHINA) CO., LTD.
SHANGHAI BRANCH: SHANGHAI INDUSTRIAL PARK, ZHONGYUAN ROAD, SHANGHAI DISTRICT, SHANGHAI, CHINA

The following samples were examined and analyzed in accordance with the following:

Sample Description: OFFICE CHAIR
Sample Item No.: 12345
Country of Origin: CHINA
Sample Processing Date: Aug 01, 2019
Test Processing Date: Aug 01, 2019 to Aug 01, 2019

Test Result Summary:

Test Item	Result
General Test and Test Method: EN 12518	Pass

For further details, please refer to the following pages:

Report for and on behalf of:   

SGS
Shanghai Branch

SGS

Test Report No. SGL20190701977 Date: Aug 01, 2019 Page 4 of 2

SGS TESTING SERVICES (CHINA) CO., LTD.
SHANGHAI BRANCH: SHANGHAI INDUSTRIAL PARK, ZHONGYUAN ROAD, SHANGHAI DISTRICT, SHANGHAI, CHINA

The following samples were examined and analyzed in accordance with the following:

Sample Description: OFFICE CHAIR
Sample Item No.: 12345
Country of Origin: CHINA
Sample Processing Date: Aug 01, 2019
Test Processing Date: Aug 01, 2019 to Aug 01, 2019

Test Result Summary:

Test Item	Result
General Test and Test Method: EN 12518	Pass

For further details, please refer to the following pages:

Report for and on behalf of:   

SGS
Shanghai Branch

SHIPPING

A. 000 000000 0000000 00000 0000,

15-25 40*1 鋼卷鋼 鋼卷鋼 鋼卷鋼 HQ, 15-35 40*2 鋼卷鋼 鋼卷鋼HQ 鋼卷鋼 鋼卷.....

B. EX 鋼卷鋼, FOB 鋼卷鋼, CIF, C&F, LC 鋼卷鋼 鋼卷,
鋼卷鋼 鋼卷鋼鋼卷鋼鋼 鋼卷 鋼 鋼卷鋼.

OUR SERVICE

鋼卷鋼 鋼卷鋼 .鋼卷鋼 鋼卷鋼.

鋼卷鋼鋼 鋼卷鋼 100% .

鋼卷鋼 鋼卷鋼.

鋼卷鋼 鋼卷鋼鋼鋼 鋼 鋼卷鋼鋼鋼 .

鋼卷鋼鋼 鋼卷鋼 鋼卷鋼鋼鋼 .

.

鋼卷鋼 鋼卷 ,鋼卷鋼鋼鋼 鋼卷鋼鋼鋼鋼 鋼卷鋼鋼 鋼卷鋼鋼鋼 鋼 :鋼卷鋼鋼 鋼卷鋼 鋼卷鋼 鋼卷鋼鋼鋼
鋼 鋼卷鋼鋼 鋼 鋼卷鋼鋼 ,鋼卷鋼鋼 鋼卷鋼 鋼卷鋼 ,鋼卷鋼鋼 鋼 鋼卷鋼 鋼卷鋼 鋼卷鋼鋼
鋼卷鋼 鋼卷鋼鋼 鋼 鋼卷鋼鋼鋼鋼鋼鋼 鋼卷鋼鋼 鋼卷鋼鋼鋼.

FAQ

鋼卷 鋼卷鋼鋼 鋼 鋼卷鋼 鋼卷鋼鋼鋼 鋼卷鋼鋼 鋼卷 :1 ?

鋼卷鋼 鋼 鋼卷鋼 7-15 鋼卷鋼 鋼卷鋼鋼鋼 鋼卷鋼鋼 鋼卷鋼鋼鋼 鋼 .鋼卷鋼 鋼 鋼卷鋼 鋼卷鋼 鋼卷鋼 :
鋼卷鋼鋼鋼.

鋼卷鋼 鋼卷 鋼卷 鋼卷鋼 鋼卷 鋼卷 :2 ?

鋼卷鋼鋼 鋼卷鋼 鋼卷鋼 鋼卷鋼 鋼卷鋼鋼 鋼卷鋼 :.

鋼卷 鋼卷鋼鋼鋼鋼 鋼卷鋼鋼鋼 鋼卷 鋼卷鋼 鋼卷 鋼卷 :3 ?

鋼卷 鋼卷鋼鋼鋼 鋼卷 .鋼卷鋼鋼鋼鋼 鋼 鋼 100% 鋼 鋼卷鋼 鋼卷鋼鋼鋼 鋼卷鋼鋼鋼 鋼卷鋼鋼鋼 鋼卷 ,鋼 :
鋼卷鋼 5 鋼卷鋼鋼鋼鋼 鋼.

鋼卷 鋼卷鋼 鋼 鋼卷鋼 鋼卷 鋼卷 :4 ?

□□□□□□ □□□□□□ □□□□ 10 □ □□□□ □□□□ □□□□ □□□□ :□.

□□□□□□ □□□□ □□ □□□□ □□ :5 □?

□□□□□□ □□□ :□ T/T □□□□□ □□□□ 70% □□ □□□□ ,□□□□□□ □□□□ 30% □□ □□□□□) □□□□□),
□□□□□□ □□□ □□ □□□□ □□□□□ □□□□ □□□□□.

CONTACT US



Manager : Rachel

Whatsapp/Wechat:

0086-13590681820



E-mail:

rachel@new-city.cn